



编号：鞋站 210317-00181



检验报告

Test Report

产品名称: 三尊自动化酒店客房一次性无纺布拖鞋
Sample Name: SanZun non-woven fabric disposable slippers
受检单位: _____
Tested Unit: _____
生产单位(标称): 江苏三尊新材料实业有限公司
Manufacturer(Normal): Jiangsu Sanzun New Material Industry Co. Ltd
委托单位: 江苏三尊新材料实业有限公司
Customer Name: Jiangsu Sanzun New Material Industry Co. Ltd
检验类别: 委托检验
Test Category: Entrusted Test

广东省惠州市质量计量监督检测所

GUANGDONG HUIZHOU QUALITY & MEASURING SUPERVISION TESTING INSTITUTE

检验机构公章
Test Institue Official Seal



编号: 鞋站 210317-00181

广东省惠州市质量计量监督检测所
GUANGDONG HUIZHOU QUALITY & MEASURING SUPERVISION TESTING INSTITUTE

检验报告
TEST REPORT

第 1 页, 共 6 页
Page 1 of 6

防伪码: 92790181

样品名称 Sample Name (型号、规格、商标、等级) (Model, Specification, Brand, Grade)	三尊 SanZun 三尊一次性无纺布拖鞋 SanZun non-woven fabric disposable slippers (14.5cm×9.5cm) First Grade	生产日期 Manufacture Date	12/03/2021
		编号或批号 Serial No./ Batch No.	----
		抽样单编号 Order No.	00089279
受检单位及地址 Tested Unit and Address	--	检验类别 Test Category	委托检验 Entrusted Test
委托单位及地址 Customer Name and Address	江苏三尊新材料实业有限公司 Jiangsu Sanzun New Material Industry Co. Ltd 江苏省扬州市生态科技新城曙光路 扬州软件园江苏三尊新材料实业有限公司 Jiangsu Sanzun New Material Industry Co. Ltd, Yangzhou Software Park, Shuguang Road, Ecological Science and Technology New Town, Yangzhou City, Jiangsu Province	样品数量 Sample Amount	20 Pairs
生产单位及地址 Manufacturer and Address	江苏三尊新材料实业有限公司 Jiangsu Sanzun New Material Industry Co. Ltd	抽样基数 Sampling Base	----
来样方式/抽送样者 Sampling Way/Sampler	送样 Sending	抽送样日期 Sampling Date	2021 年 3 月 16 日 16/03/2021
抽样地点 Sampling Location	----	验讫日期 Report Date	2021 年 03 月 31 日 31/03/2021
检验依据 Test Basis	GB/T 2912.1-2009、GB/T 17592-2011 等 GB/T 2912.1-2009、GB/T 17592-2011 etc.		
判定依据 Judgement Basis	T/GDLA 002-2019 《一次性拖鞋》 T/GDLA 002-2019 Single-use slippers		
样品的状态描述 Sample Description	完好 Well		
检测环境说明 Testing Environment	按标准要求 Accord with Standard Requirments		
检验结论 Conclusion	该样品按上述依据进行检验, 所检项目结果见下页。 After testing, the results are shown detailedly in next pages.		
备注/Notes			

批准(Approver):

审核(Inspector):

编制(Checker):



Test Report Special Seal:
2021 年 03 月 31 日
31/03/2021



编号: 鞋站 210317-00181

广东省惠州市质量计量监督检测所
GUANGDONG HUIZHOU QUALITY & MEASURING SUPERVISION TESTING INSTITUTE

检验报告
TEST REPORT

第2页, 共6页

Page 2 of 6

序号 No.	检验项目 Test Item	检验方法 Test Method	标准要求 Standard Requirement	单位 符号 Unit	检验结果 Result	单项 结论 Conclusion
1	感官质量 Apperance Quality	GB/T 3903.5-2011	见 T/GDLA 002-2019 5.2 节 See in T/GDLA 002-2019 part 5.2	----	符合要求 Meet the Standard Requirement	合格 Pass
2	帮底剥离强度 Peel Strength	GB/T 3903.3-2011	≥ 20	N/cm	不适用 Test Not Aplicable	----
3	帮带拔出力 Upper Pull-out Force	QB/T 4552-2013 (7.3)	≥ 60	N	不适用 Test Not Aplicable	----
4	帮底缝合强度 Seam Strength	QB/T 4552-2013 (7.3)	≥ 60	N	不适用 Test Not Aplicable	----
5	衬里和内垫材料的耐 摩擦色牢度 Colour Fastness to Rubbing for Linings and Insocks	QB/T 2882-2007(A 法) QB/T 2882-2007(Metho d A)	沾色: 绒面材 料 $\geq 2-3$; 非 绒面材料 \geq 3; Staining: suede $\geq 2-3$; non suede ≥ 3	级 Level	非绒面材料: 4-5 Non Suede: 4-5	合格 Pass
6	鞋底厚度 Sole Thickness	HG/T 2876-2009	≥ 3.0	mm	5.90	合格 Pass
7	异味 Peculiar Smell	QB/T 4552-2013 (7.5)	≤ 3	级 Level	2	合格 Pass

审核(Inspector): 饶国斌

主检(Checker): 张春民



编号: 鞋站 210317-00181

广东省惠州市质量计量监督检测所
GUANGDONG HUIZHOU QUALITY & MEASURING SUPERVISION TESTING INSTITUTE

检验报告
TEST REPORT

第3页, 共6页
Page 3 of 6

序号 No.	检验项目 Test Item	检验方法 Test Method	标准要求 Standard Requirement	单位 符号 Unit	检验结果 Result	单项 结论 Conclusion
1	细菌菌落总数 Total number of bacterial colonies	GB 15979-2002 附录 B2 GB 15979-2002 Appendix B2	≤200	cfu/mL	0	合格 Pass
2	真菌菌落总数 Total number of fungal colonies	GB 15979-2002 附录 B7 GB 15979-2002 Appendix B7	≤100	cfu/mL	0.2	合格 Pass
3	大肠菌群 Coliforms	GB 15979-2002 附录 B3 GB 15979-2002 Appendix B3	不得检出 Should not be detected	--	未检出 Undetected	合格 Pass
4	绿脓杆菌 Pseudomonas aeruginosa	GB 15979-2002 附录 B4 GB 15979-2002 Appendix B4	不得检出 Should not be detected	--	未检出 Undetected	合格 Pass
5	溶血性链球菌 Hemolytic streptococcus	GB 15979-2002 附录 B6 GB 15979-2002 Appendix B6	不得检出 Should not be detected	--	未检出 Undetected	合格 Pass
6	金黄色葡萄球菌 Staphylococcus aureus	GB 15979-2002 附录 B5 GB 15979-2002 Appendix B5	不得检出 Should not be detected	--	未检出 Undetected	合格 Pass
备注: Note:						

审核(Inspector): 饶国斌

主检(Checker): 张存民



编号: 鞋站 210317-00181

广东省惠州市质量计量监督检测所
GUANGDONG HUIZHOU QUALITY & MEASURING SUPERVISION TESTING INSTITUTE

检验报告
TEST REPORT

第4页, 共6页

Page 4 of 6

序号 No.	检验项目 Test Item	检验方法 Test Method	标准要求 Standard Requirement	单位 符号 Unit	检验结果 Result	单项结论 Conclusion
1	游离甲醛 Free Formaldehyde	GB/T 2912.1-2009	≤75	mg/kg	未检出 Undetected	合格 Pass
2	可分解有害芳香胺染料 Compostable Harmful Aromatic Amine dyes	见下列分项 As belows in detail	----	----	见下列分项 As belows in detail	----
2.1	4-氨基联苯 4- Aminobiphenyl	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.1	联苯胺 Benzidine	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.3	4-氯-邻甲苯胺 4-Chlorin-ortho-toluidine	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.4	2-萘胺 2-Naphthylamine	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.5	邻氨基偶氮甲苯 O-Aminoazotoluene	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.6	5-硝基-邻甲苯胺 5-Nitro-ortho-toluidine	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.7	对氯苯胺 Parachloroanilinum	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.8	2,4-二氨基苯甲醚 2,4-Diaminoanisole	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.9	4-氨基偶氮苯 4-Aminoazobenzene	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.10	2,4-二甲基苯胺 2,4-Dimethylaniline	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass

化学
项目
Chemical Items

审核(Inspector):

饶国斌

主检(Checker):

张存民



编号：鞋站 210317-00181

广东省惠州市质量计量监督检测所
GUANGDONG HUIZHOU QUALITY & MEASURING SUPERVISION TESTING INSTITUTE

检验报告
TEST REPORT

第 5 页，共 6 页

Page 5 of 6

序号 No.	检验项目 Test Item	检验方法 Test Method	标准要求 Standard Requirement	单位 符号 Unit	检验结果 Result	单项结论 Conclusion
2.1 1	3,3'-二甲基- 4,4'-二氨基二苯甲烷 3,3'-Dimethyl- 4,4'- Diaminodiphenylmeth ane	GB/T 17592-2011	≤ 20	mg/kg	未检出 Undetected	合格 Pass
2.1 2	4,4'-亚甲基-二- (2- 氯苯胺) 4,4'-Methylene -Di- (2- chloroaniline)	GB/T 17592-2011	≤ 20	mg/kg	未检出 Undetected	合格 Pass
2.1 3	4,4'-二氨基二苯甲烷 4,4'-Diaminodiphenyl methane	GB/T 17592-2011	≤ 20	mg/kg	未检出 Undetected	合格 Pass
2.1 4	邻氨基苯甲醚 Ortho- aminoanisole	GB/T 17592-2011	≤ 20	mg/kg	未检出 Undetected	合格 Pass
2.1 5	2,6-二甲基苯胺 2,6- Dimethylaniline	GB/T 17592-2011	≤ 20	mg/kg	未检出 Undetected	合格 Pass
2.1 6	2-甲氧基-5-甲基苯胺 2-Methoxy-5- methylaniline	GB/T 17592-2011	≤ 20	mg/kg	未检出 Undetected	合格 Pass
2.1 7	邻甲苯胺 Ortho-toluidine	GB/T 17592-2011	≤ 20	mg/kg	未检出 Undetected	合格 Pass

化学
项目
Chemical Items

审核(Inspector): 饶国斌

主检(Checker): 张存民



编号: 鞋站 210317-00181

广东省惠州市质量计量监督检测所
GUANGDONG HUIZHOU QUALITY & MEASURING SUPERVISION TESTING INSTITUTE

检验报告
TEST REPORT

第 6 页, 共 6 页

Page 6 of 6

序号 No.	检验项目 Test Item	检验方法 Test Method	标准要求 Standard Requirement	单位符 号 Unit	检验结果 Result	单项结论 Conclusion
2.1 8	4,4'-二氨基二苯硫醚 4,4'- Diaminodiphenyl sulfide	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.1 9	2,4,5-三甲基苯胺 2, 4, 5-Trimethylaniline	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.2 0	3,3'-二氯联苯胺 3, 3'-Dichloro-benzidine	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.2 1	4,4'-二氨基二苯醚 4, 4'-Diaminodiphenyl ether	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.2 2	2,4-二氨基甲苯 2, 4-Diaminotoluene	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.2 3	3,3'-二甲氧基联苯胺 3, 3'-Dimethylbenzidine	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass
2.2 4	3,3'-二甲基联苯胺 3, 3'-Dimethylbenzidine	GB/T 17592-2011	≤20	mg/kg	未检出 Undetected	合格 Pass

化学项目
Chemical Items

备注: 游离甲醛、可分解有害芳香胺染料测试方法检出限分别为 20mg/kg、5mg/kg, “未检出”表示测试结果低于检出限。
Note: The method detection limit (MDL) of free formaldehyde and compostable harmful aromatic amine dyes were 20mg/kg and 5mg/kg, respectively. “Undetected” indicated that the test results were lower than MDL.

-----结束 END-----

审核(Inspector):

饶国斌

主检(Checker):

张存民

注 意 事 项

- 1、 报告未盖本单位“检验检测专用章”无效。
- 2、 报告无编制、审核、批准人签名无效。
- 3、 报告涂改无效。
- 4、 复印报告未重新加盖本单位“检验检测专用章”无效。
- 5、 对检验报告若有异议：非食品类检验报告请于收到报告之日起 15 个自然日内向检验单位提出；食品类检验报告请于收到报告之日起 7 个工作日内向检验单位提出；其它法律规定对检验报告异议期另有规定的，从其规定。
- 6、 委托检验数据仅对来样负责。

惠州江北总部：

地址：广东省惠州市江北文化二路质量检测大楼
邮编：516003
电话：(0752)2823695 2823681 2823561 2823562
网址：www.hzsjs.cn
E-mail：hz13829948887@163.com

惠东大岭分地点：

地址：广东省惠州市惠东县大岭街道鹏达路国家鞋材及鞋产品质检中心
邮编：516321
电话：(0752) 8269315
传真：(0752) 8269315

Attention Proceeding

- 1.This report will be invalid without the inspection organization's inspection report seal.
- 2.This report will be invalid without signatures of the checker,inspector and approver.
- 3.This report will be invalid if scribbled or altered.
- 4.Any duplicate will be invalid unless marked it with the inspection organization's inspection report seal.
- 5.If there is any objection to the inspection report: for non-food inspection reports, the entrusting party should submit it to the inspection organization within 15 days from the date of receipt of this report; for food inspection reports, the entrusting party should submit it to the inspection organization within 7 working days from the date of receipt of this report; If the opposition period stipulated by other laws is inconsistent with this inspection report, the provisions of the law shall be complied with.
- 6.This report is only responsible for samples provided by the entrusting party.

JiangBei Headquarters in HuiZhou:

Address: Quality Inspection Building, Jiangbei Wenhua 2nd Road, Huizhou City, Guangdong Province
Postcode:516003
Tel: (0752) 2823695 2823681 2823561 2823562
Website:www.hzsjs.cn
E-mail: hz13829948887@163.com

DaLing Sector in HuiDong:

Address: National Quality inspection & Testing center on shoe Material and Footwear(Guang Dong), Pengda Road, DaLing Street, Huidong County, Huizhou City, Guangdong Province
Postcode:516321
Tel: (0752) 8269315
Fax: (0752) 8269315